Prepared by:

Approved:

Volume II
APPENDIXES
to
DRAFT ENVIRONMENTAL STATEMENT
SALEM UTILITY DISTRICT NO. 2
Kenosha County, Wisconsin

June 30, 1979

Environmental Protection Agency

Region V
Chicago, Illinois

WAPORA, Inc.
6900 Wisconsin Avenue
Chevy Chase, MD 20015

%%M

ohn L. Menke, Director
Washlngton Regional -Gffice

@@ YQ——@'«—M

A

905R79002

“Gerald O. Peters, Jr.
Project Advisor

Eric M. Hediger

Project Manager



APPENDIXES

SEWAGE AND SOIL PROBLEMS

A-1 Documented Sewage Problems within the Study Area

A~-2 Soil Factors that Affect On-Site Wastewater Disposal

ATMOSPHERE

B-1 Climatological Data

B-2 National Ambient Air Quality Standards and Local Suspended
Particulate Data

WATER QUALITY AND ON-SITE SYSTEMS
[...]

al alternative evaluated in this EIS (see Section IV.D.) have been estimated.
These costs are:

® Water Supply at $0.02 per 1,000 gallons for private, on-lot wells.
Only the cost of electricity for pump operation is incorporated.

> Water Heating at $7.50 per 1,000 gallons heated.

. Electric water heater, temperature rise of 100°F and $0.03/kilowatt-
hour are assumed.

» Wastewater Treatment at $2.23 per 1,000 gallons including payback

of capital costs and operational costs of the least expensive
centralized alternmative.

Using these costs, data presented in Table 1, and assumptions about the

"standard household" (Bailey 1969), the annual homeowner savings of several
devices are calculated to be:

First Year Annual Savings
Savings (or After First
Cost) Year
Shower flow control insert device $46.46 $48.46
Dual cycle toilet® 24.28 44.28
Toilet damming device 18.89 22.14
Shallow trap toilet? 17.14 22.14
Dual flush adapter for toilets 14.45 18.45
Improved ballcock assembly for toilets 11.76 14.76
Spray tap faucet (63.43) 13.77
Faucet flow control device 6.45 9.45
Faucet aerator ' 1.44 3.94

% First year expenditure assumed to be difference in capital cost
between flow=saving toilet and a standard toilet costing $75.



Agency Contacted Date Summary of Comments

WI So. Gas Co. 4/25/78 Gas service in this area.l? seasonality,
with many so-called "permanent' residents
living in District only on weekends.

WI Elec. Power Co. 4/25/78 "Minimum billing policy"-—a flat monthly
rate, Town of Salem electricity sewage
rates: June~July 1977: 1.7-2.5 million
kilowatt hrs/mo;Jan-Feb 1978: 1.9-2.3
million klowatt hrs/mo.

Camp Lake Cash. & 4/26/78 Grocery business can be as much as 50%

Carry Grocery better in the summer.

Vito's Lake Side Resort 5/1/78 Restaurant and tavern business last year;
May, June, July, Aug. 25% higher than
Nov., Dec., Jan., and Feb.

Salem Utility District 4/25/78 Marvin Schwenn, operator: '"Estimated

Number #11

seasonal population is 307.



Table E-6

COMPARISON OF POPULATION AND DWELLING UNIT ESTIMATES
1975 AND 2000

1975 Total Permanent Seasonal Total Permanent Seasonal

Salem Utility District #2

Facility Plan- 8,354 4,200 4,154 2,387
WAPORA, Inc. 7,488 5,276 2,212 2,195 1,649 546
SEWRPC 4,600
Camp Lake/Center Lake
WAPORA, Inc. 2,850
SEWRPC 2,100
Cross Lake
WAPORA, Inc. 1,452
SEWREC 1,400
Rock Lake
WAPORA, Inc. 522
SEWRPC 600
Wilmot
WAPORA, Inc. 442
SEWRPC 500
Salem Utility District #2
Facility Plan .- 15,000 7,500 7,500 '
WAPORA, Inc. 10,925 7,913 3,012 3,390 2,637 753
SEWRPC 6,900
Camp/Center Lakes
WAPORA, Inc. 3,821
SEWRPC 2,700
Cross Lake
WAPORA, Inc. 2,232
SEWRPC 2,100
Rock Lake
WAPORA, Inc. - 1,149
SEWRPC 1,300
Wilmot
WAPORA, Inc. 711

SEWRPC 300



APPENDIX I

COSTs



APPENDIX
I-1

DESIGN AND COSTING ASSUMPTIONS

TREATMENT

Activated Sludge:

. The Conventional Activated Sludge treatment system for the Salem

area altermatives is of the same design as that presented in the
Facility Plan.

° Polymer was assumed to be added along with alum to aid in settling.

o The operation and maintenance cost for contract sludge handling
was determined by assuming 2,700 gallons of sludge would be pro-

duced per million gallon of sewerage per day (Wastewater Engineering,
Metcalf and Eddy).

® Mixed media filtration was added in Alternatives 2 and 5. The
effluent generated from these alternatives would be of a higher
quality than the requirements of BOD 30 mg/l, Suspended Solids
30 mg/1, and Phosphorus 1.0 mg/l.

Land Application - Spray Irrigation:

. The application technique for crop production is spray irrigatiom.
- This is an advantageous method of applying effluent because the
areas are predominantly flat and are prime agricultural lands.
With this type of application there is also the added benefit of
income from crop revenues which defrays part of the yearly opera-

tion and maintenance expense.

. An application rate of 1.6 in./wk was determined after comparing
the hydraulic and nitrogen loading rate for corn and alfalfa.

. Alfalfa was the chosen crop since alfalfa allows a higher appli-
cation rate and because it is a perenial crop with its growing
season limited solely by climatic factors. Higher loading rates
may produce poor crop growth and could easily result in contamina-
tion of the groundwater since the underlying soil of the area is
classified in the very rapid permeability range and the depth to
groundwater at times during the year may be as high as 5 feet.

] An application rate of 6 in./year was used for application by
"agronomic rate'. According to the University of Wisconsin
Agricultural Extension Office, this rate was considered conserva-
tive over a 20-year design period.

) The storage period is based primarily on climatic factors. The
EPA manual '"Land Treatment of Municipal Wastewater", October 1977
recommends a 120-day storage period or approximately 17 weeks.

EPA assumed a 20-week storage period allowing for periodic har-
vesting of the alfalfa.



I-1

A 200-foot buffer zonme was included around application areas.
Crop revenue was estimated for alfalfa according to the following:

- 2.5 tons/acre
- 366 /ton.

Land Application - Overland Flow:

[ 2

An application rate of 4 in./wk was assumed. Biological activity,
rather than soil permeability determines the application rate in
an overland flow treatment scheme. 4 in./wk will easily match the
biological activity according to ""Land Treatment of Municipal
Wastewater'.

The storage period is the same as for spray irrigation.

Renovated water that was collected and discharged to the wetlands
area was chlorinated (prior to discharge).

Wisconsin DNR effluent limitations for wetlands discharge include:

- BOD. = 20 mg/l
- Suspended Solids = 20 mg/l.

A 200~-foot buffer zome was included around application areas.

Land Application - Rapid Infiltration:

° An application rate of 12 in./wk was used according to '"Land
Treatment of Municipal Wastewater".

o Since rapid infiltration can be used year-round, no storage
facility was considered.

° Renovated water that was collected and discharged to the Fox
River was chlorinated prior to discharge.

. A 200-foot buffer zone was included around application areas.

Collectiom:

° All sewer lines are to be placed at or below 6 feet of depth, due
to frost pemetration in the Salem area. Gravity lines are assumed
to be placed at an average depth of 12 feet.

[ 4

The determination of the percent shoring of gravity collection
lines was performed on a segment basis. Ten percent less shoring

is required for force mains and low pressure sewers due to their
shallower average depth.



I-1

All pressure sewer lines and force mains 8 inches in diameter or
less will be PVC SDR26, with a pressure rating of 160 psi. Those
force mains larger than 8 inches in diameter will be comstructed
of ductile iron with mechanical joints.

A minimum velocity of 2 fps will be maintained in all pressure
sewer lines and force mains to provide for scouring.

Cleanouts in the pressure sewer system will be placed at the
beginning of each line, and one every 500 feet of pipe in 1line.
Cleanout valve boxes will contain shut-off valves to provide for

isolation of various sections of line for maintenance and/or
repairs.

The pumping units investigated for the pressure sewer system
utilized effluent and grinder pumps. Both units include a 2- by
8-foot basin with discharge at 6 feet, control panel, visual alamm,
mercury float level controls, valves, rail system for removal of
pump, antifloatation device, and the pump itself. The grinder pump
is a 2 hp pump with a total dynamic head of 90 feet. The effluent
pump is manufactured in a 1, 1% or 2 hp pump. For the Salem area,
the 1 hp pump proved to be impractical as its total dynamic head

is only 60 feet, and insufficient for long runs of pressure lines.

The 1% and 2 hp pumps reach a total dynamic head of 80 and 120
feet respectively.

On-site and effluent pumping units (STEP) require the use of septic
tanks. Due to undersize and faulty units, a 50 percent replacement

of all septic tanks was assumed. All units are to be 1,000 gallon
concrete septic tanks.

An even distribution of population was primarily assumed along
collection lines for all alternatives indicated.

A peaking factor for design flows of the various systems investi-
gated was based on the Ten State Standards in concurrence with the
Salem Facility Planm.

Cost-Effectiveness Analysis:

[ 4

Quoted costs are in 1978 dollars.

EPA Sewage Treatment Plant (STP) Index of 135 (4th Quarter 1977),
and Engineering News Record Index of 2693 (1 March 1978) were used
for updating costs.

i, interest rate - 6 5/8%

Planning period -~ 20 years

Life of facilities, structures - 50 years
Mechanical compomnents - 20 years.

Straight line depreciation assumed.
Land for land application sites valued at $1900/acre (except in EIS

Alternative 6, where land would be secured at no cost, under
cooperative agreement.



ITEMIZED AND TOTAL COSTS
FOR EACH ALTERNATIVE

FACILITY PLAN PROPOSED ACTION
EIS ALTERNATIVES 1-8

Note: Costs are shown to nearest $100. This should
not be interpreted as meaning that estimates
are accurate to that level. Most cost esti-
mates are accurate within + 10Z.

APPENDIX
I-2



FACILITY PLAN
PROPOSED ACTION

SALEM TREATMENT
COST ESTIMATE
CONVENTIONAL ACTIVATED SLUDGE

Q = 0.73 MGD Costs in 1978 Dollars
CAPITAL 0O &M

PROCESS $ COST $ COSTS SALVAGE
Preliminary Treatment 45,650 4,500 20,550
Influent Pumping 115,500 2,250 34,650
Primary Sedimentation 53,900 5,100 32,350
Activated Sludge 192,500 5,650 0
Final Clarification 88,000 5,100 52,800
Chemical Addition 31,900 5,400 0

(Alum & Polymer)
Chlorination 41,250 2,700 16,100
Lab/Maint. Bldg. 137,500 6,700 61,900
Anaerobic Digestion 88,000 11,800 39,600
Effluent Pumping 24,200 1,700 o .
Effluent Outfall 57,200 100 34,300
Yard Piping 80,300 48,200
Mobilization 34,650 0
Sitework 91,300 ' 54,800
Excavation 115,500 0
Electrical 110,000 0
HVAC 23,650 0
Sludge

Controls & Instrument. 39,600 Hauling 21,530 0
Sub-Total $1,370,600 Yardwk. 1,700 $395,250
Non-Construction 310,300 Admin. 4,900 79,050

Cost (.2264)

'TOTAL $1, 680,900 $79,150 $474,300




FACILITY PLAN
PROPOSED ACTION

SALEM - COLLECTION

COST ESTIMATE

Cost in 1978 Dollars

x $1,000
SERVICE AREA CAPITAL COST O&M COSTS SALVAGE VALUE
1980
Service Area 9,088.55 40.25 4,186.53
On-Site:
Silver Lake Park 229.64 .08 28.24
9,318.19* 40.33 4,214.77
257 Engineering Contingencies 2,329.55 842.95
Total 11,647.74 40.33 5,057.72
1990
Segment AA 275.83 1.57 151.04
1980-2000
Future Hook-Ups 60.50/yr

*Includes costs for private sewer service line connections



ALTERNATIVE #1

SALEM TREATMENT
COST ESTIMAIE
CONVENTIONAL ACTIVATED SLUDGE

Q = 0.73 MGD Costs in 1978 Dollars
CAPITAL O& M
PROCESS $ COsT $ CoST SALVAGE
Preliminary Treatment . 45,650 4,500 20,550
Influent Pumping 115,500 2,250 34,650
Primary Sedimentation 53,900 5,100 32,350
Activated Sludge . 192,500 5,650 0
Final Clarification 88,000 5,100 52,800
Chemical Addition 31,900 5,400 0
(Alum & Polymer)
Chlorination 41,250 2,700 16,100
Lab/Maint. Bldg. 137,500 6,700 61,900
Anaerobic Digestion 88,000 11,800 39,600
Effluent Pumping 24,200 1,700 0
Efflyent Qutfall 57,200 100 34,300
Yard Piping 80,300 48,200
Mobilization 34,650 0
Sitework 91,300 54,800
Excavation 115,500 0
Electrical 110,000 0
BYAC 23,650 Q
Sludge
Controls & Instrument. 39,600 Hauling 21,550 0
Sub~Total $1,370,600 Yardwk. 1,700 $395,250
Non-Construction 310,300 Admin. 4,900 79,050
Cost (.2264)
TOTAL $1,680,900 $79,150 $474,300

I-2



ALTERNATIVE #1

SALEM - COLLECTION

COST ESTIMATE

Costs in 1978 Dollars
x $1,000

SERVICE AREA CAPITAL COST O&M COSTS SALVAGE VALUE
1980
Service Area 8,927.88 43.45 4,041.11
On-Site:
Silver Lake Park 229.64 .08 28.24
9,157.52% 43,53 4,069.35
25% Engineering Contingencies 2,289.38 813.87
Total 11,446.90 43,53 4,883,22
1990
Segment AA 275.83 1.57 151.04
1980-2000
Future Hook-Ups 75.70 < 49%* 183.41

*Includes costs for private sewer service line connections.
**Gradient per year over 20 years.

I-2



ALTERNATIVE #2

SALEM TREATMENT
COST ESTIMATE
CONVENTIONAL ACTIVATED SLUDGE

Q = .073 MGD Costs in 1978 Dollars
CAPITAL O &M

PROCESS $ COSTS $ COSTS SALVAGE
Preliminary Treatment 45,650 4,500 20,550
Influent Pumping 115,500 2,250 34,650
Primary Sedimentation 53,900 5,100 32,350
Activated Sludge 192,500 5,650 0
Final Clarification 88,000 5,100 52,800
Mixed Media Filtration 148,500 4,100 44,550
Chemical Addition 31,900 5,400 0

(Alum & Polymer)
Chlorination 41,250 2,700 16,100
Lab/Maint. Bldg. 137,500 6,700 61,900
Anaerobic Digestion 38,000 11,800 39,600
Effluent Pumping 24,200 1,700 0
Effluent Outfall 57,200 100 34,300
Yard Piping 80,300 48,200
Mobilization 34,650 0
Sitework 91,300 54,800
Excavation 115,500 0
Electrical 110,000 0
HVAC 23,650 0
o Sludge
Controls & Instrument 39,600 Hauling 21,550 0
Sub~Total $1,519,100 Yardwk. 1,700 395,250
Non-Construction 343,900 Admin. 4,900 79,050
Cost (.2264)

TOTAL $1,863,000 $83,250 $518,850




ALTERNATIVE #2

SALEM - COLLECTION

COST ESTIMATE

Costs in 1978 Dollars

x $1,000
SERVICE AREA CAPITAL COST O&M COSTS  SALVAGE VALUE
1980
Service Area 8,927.88 43.45 4,041.11
On-Site:
Silver Lake Park 229.64 .08 28.24
9,157.52* 43.53 4.069.35
25% Engineering Contingencies 2,289.38 813.87
Total 11,446.90 43,53 4.883.22
1990
Segment AA 275.83 1.57 151.04
1980-2000
Future Hook-Ups 75.70 LA9%* 183.41

#Includes costs for private sewer service line comnections.
**Gradient per year over 20 years.



ALTERNATIVE #3

SALEM TREATMENT
COST ESTIMAIE

LAND TREATMENT -~ CENTRAL

Q = 0.73 MGD Costs in 1978 Dollars
PROCESS CAPITAL 0 &M SALVAGE
$ COSTS $ COSTS VALUE
Preliminary Treatment 57,750 4,500 26,000
Storage Lagoon (91 MG) 534,6Q0 2,500 320,750

Fully Lined

Transmission-Pipe

Force Mains 50,300 100 30,480
Land 294 Acres 558,600 1,008,832
$1900/Acre
Application-Spray 756,000 42,600 113,400
Irrigation

Q Effective = 1.18 MGD

Crop Revenues -29,040

TOTALS $1,957,750 $20,660  $1,499,462




ALTERNATIVE #3

SALEM - COLLECTION

COST ESTIMATE

Costs in 1978

Dollars

x $1,000

SERVICE AREA CAPITAL COST O&M COSTS SALVAGE VALUE
1980
Service Area 8,927.88 43.45 4,041.11
On-Site:

Silver Lake Park 229.64 .08 28.24
Conveyance to Land Application 685.88 1.34 386.09
Total 9,843.40% 44,87 4,455.44
257 Ehgineering Contingencies 2,460.85 891.Q09

12,304.25 44,87 5346.53.
1990
Segment AA 239.83 44,00 127.07
1980-2000
Future Hook-Ups 75.70/yr. L4 9%% 183.41

*Includes costs for private sewer service line connectionmns.
**Gradient per year over 20 years.



ALTERNATIVE #4

SALEM TREATIMENT
COST ESTIMATE

LAND TREATMENT - CENTRAL

Q = 0.70 MGD Costs in 1978 Dollars
PROCESS CAPITAL O& M SALVAGE

$ COSTS $ COSTS VALUE
Preliminary Treatment 53,600 4,250 24,100
Storage Lagoon (87 MG) 519,750 2,500 311,850

Fully Lines

Transmission-Pipe 50,100 70 30,060
Force Mains

Land 286 Acres B 543,400 981,380
$1900/Acre

Application-Spray 745,000 42,000 111,750
Irrigation

Q Effective = 1.13 MGD

Crop Revenues -27,720

TOTALS $1,911,850 $21,100  $1,459,140




SALEM - COLLECTION

COST ESTIMATE

ALTERNATIVE #4

Costs in 1978 Dollars

x $1,000
SERVICE AREA CAPITAL COST O&M COSTS  SALVAGE VALUE
1980
Service Area 8,307.21 38.03 3,796.96
On~-Site:
Silver Lake Park 229.64 .08 28.24
Segment A and B - 7.38 .08 .80
Cluster:

Segment E 253.61 1.78 98.67
Conveyance to Land Application 685.88 1.34 386.09
Total 9,483.72% 41.31 4,310.76
257Z Engineering Contingencies 2,370.93 862.15

11,854.65 41.00 5,172.91
1990
Segment AA 275.83 42.50 151.04
1980-2000
Future Hook-~Ups 70.93 LAL*% 154.83
On~Site 3.32 .03%% 9.54
74.25/yzr. JagFk 164,37

*Includes costs for private sewer service line comnections.

**Gradient per year over 20 years.



SALEM TREATMENT

COST ESTIMATE

ALTERNATIVE #5

CONVENTIONAL ACTIVATED SLUDGE

Q = 0.70 MGD Costs in 1978 Dollars
PROCESS CAPITAL O&M SALVAGE
$ COST $ COST
Preliminary Treatment 42,900 4,250 19,300
Influent Pumping 110,000 2,250 33,000
Primary Sedimentation 51,700 5,000 31,000